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7.6.11 Antenna WF5B Radiated Band Edge Measurements (160MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]
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Plot 7-1067. Antenna WF5B (Pk & Avg, Ch.50, 802.11ac, MCS2)
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Plot 7-1068. Antenna WF5B (Pk & Avg, Ch.50, 802.11ac, MCS4)
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Plot 7-1069. Antenna WF5B (Pk & Avg, Ch.50, 802.11ac, MCS9)
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Plot 7-1070. Antenna WF5B (Pk & Avg, Ch.50, 802.11ac, MCS2)
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Plot 7-1071. Antenna WF5B (Pk & Avg, Ch.50, 802.11ac, MCS4)
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Plot 7-1072. Antenna WF5B (Pk & Avg, Ch.50, 802.11ac, MCS9)
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Plot 7-1073. (FCC Only) Antenna WF5B (Pk & Avg, Ch.114,
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Plot 7-1074. (FCC Only) Antenna WF5B (Pk & Avg, Ch.114,
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Plot 7-1075. (FCC Only) Antenna WF5B (Pk & Avg, Ch.114,

802.ac, MCS9)
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Plot 7-1076. Antenna WF5B (Pk & Avg, Ch.50, 802.11ax(SU),
MCS?2)
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Plot 7-1077. Antenna WF5B (Pk & Avg, Ch.50, 802. ax(SU), MCS4)
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Plot 7-1078. Antenna WF5B (Pk & Avg, Ch.50, 802. ax(SU),
MCS11)
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Plot 7-1079. Antenna WF5B (Pk & Avg, Ch.50, 802.11 ax(SU),
MCS2)

Peak: 5383.25 MHz, 62.56 dBuV/m
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Plot 7-1080. Antenna WF5B (Pk & Avg, Ch.50, 802. ax(SU), MCS4)

Peak: 5381.75 MHz, 62.21 dBuV/m
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Plot 7-1081. Antenna WF5B (Pk & Avg, Ch.50, 802. ax(SU),
MCS11)

5250 5275 5300 5475

FCC ID: BCGA2759
IC: 579C-A2759

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090024-09.BCG

Test Dates:
05/30/2022 - 09/22/2022

EUT Type:
Tablet Device

Page 347 of 394

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Field Strength (dBuVv/m)

Field Strength (dBuVv/m)

Field Strength (dBuVv/m)

e RBW:1MHz  peak: 5461.50 MHz, 61.63 dBLV/m
Peak Trace . "
PASS avg a1 VWS MMZ  Avg: 5452.25 MHz, 50.89 dBuV/m

140 A

1204

1004

80 1

ATV, PR
\

|

[ A mrap e o

60 1

|

40 A

PR R I, U S

53

45 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz)

Plot 7-1082. Antenna WF5B (Pk & Avg, Ch.114, 802. ax(SU),

MCS2)
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Plot 7-1083. Antenna WF5B (Pk & Avg, Ch.114, 802. ax(SU),

MCS4)
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Plot 7-1084. Antenna WF5B (Pk & Avg, Ch.114, 802. ax(SU),

MCS11)
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7.6.12 CDD Radiated Band Edge Measurements (20MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9
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Plot 7-1087. CDD (Pk & Avg, Ch.36, 802.11n, MCS15)
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Plot 7-1088. CDD (Pk & Avg, Ch.40, 802.11n, MCS12)
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Plot 7-1089. CDD (Pk & Avg, Ch.40, 802.11n, MCS15)
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Plot 7-1090. CDD (Pk & Avg, Ch.64, 802.11n, MCS10)
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Plot 7-1095. SDM (Pk & Avg, Ch.100, 802.11n, MCS15)
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Plot 7-1093. SDM (Pk & Avg, Ch.100, 802.11n, MCS10)
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Plot 7-1096. SDM (Pk & Avg, Ch.104, 802.11n, MCS12)
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Plot 7-1097. SDM (Pk & Avg, Ch.104, 802.11n, MCS15)
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Plot 7-1098. SDM (Pk, Ch.136, 802.11n, MCS10)
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Plot 7-1099. SDM (Pk, Ch.136, 802.11n, MCS12)
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Plot 7-1102. CDD (Pk, Ch.140, 802.11n, MCS12)
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Plot 7-1109. CDD (Pk, Ch.165, 802.11n, MCS15)
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Field Strength (dBuVv/m) Field Strength (dBuVv/m)

Field Strength (dBuV/m)

RBW: 1 MHz

PASS pba” foet: 16.1dp  VBW: 3 MHz

Peakoﬁset 16.1dB SWT: 1.01ms

Peak: 5147.00 MHz, 64.63 dBuv/m
Avg: 5150.00 MHz, 50.92 dBuV/m
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Plot 7-1110. CDD (Pk & Avg, Ch.36, 802.11ax(SU), MCS2)
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Plot 7-1111. CDD (Pk & Avg, Ch.36, 802.11ax(SU), MCS4)

RBW: 1 MHz
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Plot 7-1112. CDD (Pk & Avg, Ch.36, 802.11ax(SU), MCS11)

Field Strength (dBuVv/m) Field Strength (dBuVv/m)

Field Strength (dBuV/m)

RBW: 1 MHz

PASS pba” foet: 13.0dp  VBW: 3 MHz

Peakoﬁset 139dB SWT: 1.01ms

Peak: 5146.20 MHz, 60.78 dBuV/m
Avg: 5149.70 MHz, 47.51 dBpV/m

140 1

1204

100 A

-]
S

o
o

40
5100

5140 5150 5160 5170 5180 5190

Frequency (MHz)

Plot 7-1113. CDD (Pk & Avg, Ch.40, 802.11ax(SU), MCS2)
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Plot 7-1114. CDD (Pk & Avg, Ch.40, 802.11ax(SU), MCS4)
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Plot 7-1115. CDD (Pk & Avg, Ch.40, 802.11ax(SU), MCS11)
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PASS i 1aam

Peak Offset: 14 3dB SWT 1.01ms

RBW 1 MHz
W: 3 MHz

Peak: 5350.10 MHz, 66.69 dBuV/m
Avg: 5350.10 MHz, 51.28 dBuV/m

Field Strength (dBuVv/m)

40

PASS i 1aam

Peak Offset: 14.4dB SWT 1.01ms
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Peak: 5361.30 MHz, 64.22 dBuV/m
Avg: 5360.40 MHz, 51.22 dBpV/m
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Plot 7-1116. CDD (Pk & Avg, Ch.60, 802.11ax(SU), MCS2)
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Plot 7-1119. CDD (Pk & Avg, Ch.64, 802.11ax(SU), MCS2)

Peak: 5360.80 MHz, 66.74 dBuV/m
Avg: 5360.00 MHz, 51.48 dBpV/m
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Plot 7-1117. CDD (Pk & Avg, Ch.60, 802.11ax(SU), MCS4)
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Plot 7-1120. CDD (Pk & Avg, Ch.64, 802.11ax(SU), MCS4)

Peak: 5350.40 MHz, 69.19 dBuV/m
Avg: 5350.30 MHz, 51.10 dBuV/m
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Plot 7-1118. CDD (Pk & Avg, Ch.60, 802.11ax(SU), MCS11)
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Plot 7-1121. CDD (Pk & Avg, Ch.64, 802.11ax(SU), MCS11)
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PASS e Gt 1poan VBW: 3 Mz
Pask Offset: 16,448 SWT: 1.01ms

Peak: 5467.70 MHz, 63.25 dBuV/m
Avg: 5458.50 MHz, 51.30 dBuV/m
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Plot 7-1122. CDD (Pk & Avg, Ch.100, 802.11ax(SU), MCS2)
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Plot 7-1123. SDM (Pk & Avg, Ch.100, 802.11ax(SU), MCS4)
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Plot 7-1124. SDM (Pk & Avg, Ch.100, 802.11ax(SU), MCS11)
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Plot 7-1125. SDM (Pk & Avg, Ch.104, 802.11ax(SU), MCS2)
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Plot 7-1126. SDM (Pk & Avg, Ch.104, 802.11ax(SU), MCS4)
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Trace: MaxHold RBW: 1 MHz 5731.15 MHz Trace: MaxHold RBW: 1 MHz 5725.10 MHz
Detector: PK VBW: 3 MHz 1 Detector: PK VBW: 3 MHz .
PASS Offset: 16.5d8 SWT: 1.01ms 63.14 dBuV/m PASS Offset: 15.1d8 SWT: 1.01ms 63.15 dBuV/m
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Plot 7-1128. SDM (Pk, Ch.136, 802.11ax(SU), MCS2) Plot 7-1131. CDD (Pk, Ch.140, 802.11ax(SU), MCS2)
Trace: MaxHold RBW: 1 MHz 5726.05 MHz Trace: MaxHold RBW: 1 MHz 5726.80 MHz
Detector: PK VBW: 3 MHz y Detector: PK VBW: 3 MHz -
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Plot 7-1129. SDM (Pk, Ch.136, 802.11ax(SU), MCS4) Plot 7-1132. CDD (Pk, Ch.140, 802.11ax(SU), MCS4)
Trace: MaxHold RBW: 1 MHz 5726.20 MHz Trace: MaxHold RBW: 1 MHz 5725.50 MHz
Detector: PK VBW: 3 MHz A Detector: PK VBW: 3 MHz 5
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Plot 7-1130. CDD (Pk, Ch.136, 802.11ax(SU), MCS11)
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Plot 7-1133. CDD (Pk, Ch.140, 802.11ax(SU), MCS11)
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Trace: MaxHold
Detector: PK
Offset: 15.2dB
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Plot 7-1134. CDD (Pk, Ch.149, 802.11ax(SU), MCS2)
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Plot 7-1135. CDD (Pk, Ch.149, 802.11ax(SU), MCS4)
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Plot 7-1136. CDD (Pk, Ch.149, 802.11ax(SU), MCS11)
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Plot 7-1137. CDD (Pk, Ch.165, 802.11ax(SU), MCS2)
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Plot 7-1138. CDD (Pk, Ch.165, 802.11ax(SU), MCS4)
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7.6.13 CDD Radiated Band Edge Measurements (40MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

Field Strength (dBuVv/m) Field Strength (dBuV/m)

Field Strength (dBuVv/m)

RBW: 1 MHz

PASS & 100 VBW: 3 MHz

Peak Offsef: 14.0d8 SWT: 1.01ms

Peak: 5150.00 MHz, 62.80 dBpuv/m
Avg: 5148.95 MHz, 51.01 dBpV/m
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Plot 7-1141. CDD (Pk & Avg, Ch.38, 802.11n, MCS12)
s RBW: 1MHz  peak: 5147.90 MHz, 63.97 dBuV/m
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Plot 7-1142. CDD (Pk & Avg, Ch.38, 802.11n, MCS15)
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Plot 7-1143. CDD (Pk & Avg, Ch.46, 802.11n, MCS10)
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